MS Sue Schultz TEST REPORT No. 000973
m/s Beaulieu of Australia
64 Lahrs Rd, Ormeau Q/Id 4208 LABORATORY REF: P060973

CUSTOMER REFERENCE

MEDALLION

Sample description as provided by customer Order No.
Mass/unit area 26 oz/yd? g/m2 Pile Fibre Content 100% RESISTSTAIN SOLUTION DYED NYLON
Construction Details  Tufted Secondary Backing Synthetic Colour Black

Style Level Loop Pile Height 3.5 mm

TEST METHOD AS/ISO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radiant Heat Source. As required by specification C1.10a of the Building Code of Australia.

Tested in accordance with the Carpet Institute Code of Practice for AS/ISO 9239 Testing Version 10 / 0805.

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test, they are not intended
to be the sole criterion for assessing the potential fire hazard of the product in use. Clause 9 of AS/ISO 9239 Part 1

Conditioning as specified in BS EN 13238.2001
Sample submitted Date November 2006 Test Date 11/12/2006

ASSEMBLY SYSTEM OVER UNDERLAY details below.

The UNDERLAY used was DUNLOP EXCELLAY

Substrate : Combustible
Substrate — 6mm Fibre Reinforced Cement Board to simulate a Non-Combustible Flooring.
Sample Cleaned as Specified in ISO 11379.1997

Initial Test ~ Specimen 1 Length Direction Critical Radiant Flux 4.5 KW/m2
Specimen 1 Width Direction Critical Radiant Flux 4.4 kW/m?2

Full tests carried out in the Width Direction
SPECIMEN Width #1 Width #2 Width #3 Mean
(Ckw;’ri?adiam Pl 4.4 4.8 4.6 4.6
(Sozs]l?s)Development Rate 310 284 341 312

The values quoted below are as required by Specification C1.10a Fire Hazard Properties (Floors) of the Building Code of Australia.
The Critical Radiant Flux quoted is the value at Flame-Oult.

MEAN CRITICAL RADIANT FLUX 4.6 kW/m?
MEAN SMOKE DEVELOPMENT RATE 312 %.min

OBSERVATIONS the samples melted from the heat source and then ignited

Authorised Signatory M. B. Webb PAGE 1 of 2
Date 11/12/2006 Page 2 only shows the time required in seconds for the flame
front to reach each time marker, the total test time and the
NATA CHF value at 30 minutes (if applicable).

The laboratory allows the use of this page of the report
v / without the use of page 2.

accrepimep For  NATA Reg. No. 15393 v

TECHNICAL Heat and temperature measurement. )

COMPETENCE e 1001 01 06
APL Australia Pty Ltd Telephone: 03 9543 1618 Email: apl@aplaustralia.com.au
5 Carinish Rd, Oakleigh South Facsimile: 03 9562 1818 Web: www.aplaustralia.com.au

Victoria 3167 Australia Mobile: 0411 039 088 ABN 69 468 849 319
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AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Textile Testing

A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT BEAULIEU OF | AUSTFALIA LIMITEDT - ‘ -TEST NUMEERf 2 7= 532688-AQ
S 64 LAHRS ROAD . - ~ DATE. e

571 | ORMEAU QLD 4208 AE i  ORDER NUMBER‘E 7145

SAMPLE DESCRIPTION Cllents Ref Medalllon/Integral

Tufted loop pile carpet
Colour: Grey/Beige check design

10/12 /2004

Approximate Pile Height: 3.5mm

Material Specification:

‘Nominal Comp051tlon- 100% Resistain nylon

Nominal Total Pile Mass: 746g/m2

Nomlnal Backlng. Primary - Woven polypropylene
Secondary = Synthetlc

ASISO 9239. 1 2003 , Reaction to Fire Tests for Floorings

Part 1

Determination of the Burning Behaviour
using a Radiant Heat Source

Date of sample arrlval: . 04/11/2004

Date tested:

125/11/2004

Results: CHF (Critical Heat Flux / Crltlcal Radiant Flux)
» i 2 : 3 - Mean
Length 3.4 ~ ' .  kW/m2
Width 3.1 - 205 2.5 - 3.9 g
~ Smoke Value '

. 1 2 3 Mean ; ;

- Length 139 ~ , % min
width

Qbservation:‘Mélﬁiﬂq

S 1i8 . o d00 0 T4l - 330 & omin

Blistering

szenetratlon of flame through to substrat"

Note: Sanple was condltloned in accordance
_ temperature of 23+/-2 egC_and Relatlve Hum

'Eédhlspéolméhiwés;adhéreaitofé;subsﬁf5 T: , ck fi
»oomentrboardfusigg‘Robértsf§Ogadhéélve:analclamped.pri ?

ARl

w;thrBsEu,‘h‘”‘—\

'Eléﬁmfthlck‘*

© Australian Wool Testing Authority Ltd

This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:

Copyright - All Rights Reserved /A } - Chemical Testing of Textiles & Related Products ; Accreditation No. 983
k - Mechanical Testing of Textiles & Related Products 3 AccreditationNo. 985
- Heat & Temperature Measurement 2 AccreditationNo. 1356

0204/7/04

The tests reported herein have been performed in accordance with its terms of accreditation. Samples, and
their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTA Textile Testing and AWTA Ltd may be used in
advertising providing the content and format of the advertisement have been approved in advance by the

Managing Director of AWTA Ltd.
M MIC

APPROVED SIGNATORY

. JACKSON B.Sc.(Hons)
AGING DIRECTOR



AW TA TexTILE TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Textile Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TESTREPORT

TEST NUMBER Se4oedd a0 |

S 0D/18/2004 ¢ -

The test results relate to the behav1our of the test spec:Lmens of & product
under the partlcular conditions of the test, they are not intended to be the
sole criterion for assess1ng the potentlal flre hazard of the product 1n use

© 139850

© Australian Wool Testing Authority Ltd This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved - Chemical Testing of Textiles & Related Products Accreditation No. 983
- Mechanical Testing of Textiles & Related Products Accreditation No. 985

- Heat & Temperature Measurement Accreditation No. 1356

The tests reported herein have been performed in accordance with its terms of accreditation. Samples, and
their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the LIMITED
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTA Textile Testing and AWTA Ltd may be used in

advertising providing the content and format of the advertisement have been approved in advance by the
Managing Director of AWTA Ltd.

0204/7/04 MM'CH?{L

. JACKSON B.Sc.(Hons)

APPROVED SIGNATORY AGING DIRECTOR



